
Instruction Manual Z41285A4

VERSA II-2K# STD SP F89701

Last Updated: 02/27/2012

© Valley Craft, Inc. All rights reserved



2

INST/DG VERSA II S/P

Last Updated: 02/12



3

INST/DG VERSA II S/P



4

INST/DG VERSA II S/P



5

INST/DG VERSA II S/P



6

INST/DG VERSA II S/P



7

INST/DG VERSA II S/P



8

INST/DG VERSA II S/P



9

INST/DG VERSA II S/P



10

INST/DG VERSA II S/P



11

INST/DG VERSA II S/P



12

INST/DG VERSA II S/P



13

INST/DG VERSA II S/P



14

INST/DG VERSA II S/P



15

INST/DG VERSA II S/P



211

13

17

12

9

15

8

19
16

1

3

?

7

10

18

5

9

F60559A0 UG-JAW ASSY 18-28 MAXI
EXPLODED VIEW 

16

INST/DG VERSA II S/P



F60559A0 UG-JAW ASSY 18-28 MAXI
Bill of Materials

ITEM 
NO.

PART 
NUMBER DESCRIPTION EXP 

VIEW/QTY.
1 F50401 CYL PIN 1.25 UG3 FRT SECT 2
2 F50435 RD-2.00/UG3 JAW ASSY CYL SPCR 4
3 F50438 SHT-.19/UG3 JAW ASSY SPRG CLIP 4
4 F60560A1 ARM WLDMT MAXI II 1
5 F68824A2 UG-JAW-SADDLE WLDMT-15-30 1
6 F68825A3 UG-JAW-WLDMT-18-28 2
7 F68832A0 UG-JAW-PIN WLDMT-20-35 2
8 Z10026A8 NUT-HEX JAM 3/8-16ZP 4
9 Z10438A0 S-BHCS 1/4-20X3/4 BLK 10
10 Z10534A4 RING-RTNG 1-1/4 6
11 Z10592A2 BUSH-MACH 1-1/4x10GA 6
12 Z11484A3 CONNECTOR 3/8-16 SPRING 4
13 Z11485A2 SPRING-EXTENSION 1.00X.14X8.00 4
14 Z20616A6 FTG 90 6801-4-4 NWO 2
15 Z20704A0 FTG 90 6500-4-4 SWL 2
16 Z20813A0 GROMMET-.75IDX1.06HOLEX.25TH 2
17 Z20830A3 BRG-BRZ-FLG 1.25X1.50X1.50 4
18 Z20845A8 CYL ASSY-UG3 CLAMP 1.13ROD 1
19 Z84897A3 FTG STR 2700-4-4-LN 2

17

INST/DG VERSA II S/P



1

4

2

3

10

9

7
13

5 6

F60579A0  VERSA-CLAMP/TILT ASSY
Exploded View and Bill of Materials

BOM Table
ITEM NO. PART NUMBER DESCRIPTION Default/QTY.

1 F50377 UG-RTB-SIDE HOOD 1
2 F60559A0 UG-JAW ASSY 18-28 MAXI 1
3 F60571A2 VERSA II-TILT-ASSY 1
4 F68830A8 UG-RTB-REAR SHEILD WLDMT 1
5 Z10216A8 WASHER-1/2 LOCK MD 4
6 Z10331A8 WASHER-1/2 FLAT SAE 4
7 Z10438A0 S-BHCS 1/4-20X3/4 BLK 10
8 Z10627A7 ZERK-GREASE .188 DRIVE 2
9 Z11550A9 S-BHCS 1/4-20X1-1/4 BLACK 2

10 Z11555A0 S-SHC 1/2-13X1-1/4 4
11 Z20704A0 FTG 90 6500-4-4 SWL 4
12 Z41645A5 DECAL-DANGER KEEP HANDS AWAY 2
13 Z84897A3 FTG STR 2700-4-4-LN 2

18

INST/DG VERSA II S/P



39

13 7

3631

4014321215

51

6

34

4

29

F60580A1  VERSA-CNRLBOX-ASSY
EXPLODED VIEW 

19

INST/DG VERSA II S/P



F60580A1  VERSA-CNRLBOX-ASSY
Bill of Materials 

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 F50432 UG-CNRLBOX-ACCESS PANEL 2
2 F50804 FELT PAD UG3 BTTM BAT 7.25X25" 1
3 F50805 FELT PAD UG3 TOP BAT 2.50X16" 1
4 F60573A4 PENDANT ASSY/FORK ATTACH 1
5 F60575A6 PP-2FUNC 12V 1
6 F68839A7 UG-CTL-LID WLDMT 1
7 F68840A8 UG-CNRLBOX- BASE WLDMT 1
8 Z00008A1 CIRCUIT BRKR SLA-150 1
9 Z00111A5 CABLE-BAT BLK 6LG 1

10 Z00113A3 CABLE-BAT RED 15.5LG 1
11 Z00114A2 CABLE-BAT BLK 15.5LG 3
12 Z00120A4 PLUG-FLGD INLET 125V 1
13 Z00171A6 BATTERY-12V 100AH SEALED LEAD 2
14 Z00407A5 CORD GRIP FOR 18/3 1
15 Z00546A4 CHRGR-BATTERY 12/24 120VAC 1
16 Z00547A3 CABLE-BAT 12V-27" RED 7/16X1/4 1
17 Z00548A2 CABLE-BAT 12V-6" RED 7/16X1/4 1
18 Z10003A5 NUT-HEX KEPS #4-40 3
19 Z10035A7 NUT-HEX KEPS 1/4-20 3
20 Z10176A6 S-RHM #10-24X1/2 6
21 Z10323A8 S-PTHM 1/4-20X1/2 1
22 Z10335A4 S-CRG 1/4-20x3/4 ZP 2
23 Z10382A6 NUT-HEX KEPS #8-32 11
24 Z10385A3 S-PTHTC #8x3/8 LG 10
25 Z10391A5 NUT-HEX KEPS #10-24 6
26 Z10463A8 S-PTHM #8-32x3/8 11
27 Z10595A9 RIVET-POP 1/8x1/8 ST 3
28 Z11548A1 S-FHM #4-40X3/8 ZP 3
29 Z20704A0 FTG 90 6500-4-4 SWL 3
30 Z20814A9 GROMMET-.75IDX1.13HOLEX.09TH 2
31 Z20818A5 SWITCH-BATTERY DISCONN/PD 1
32 Z20836A7 GAUGE-BATTERY DISCHARGE 1
33 Z20849A3 FTG 90 2502-4-4 1
34 Z84866A4 10MM BALL MOUNT PLATE TALL 1
35 Z84867A3 GAS SPRING END 10MM STEEL 2
36 Z84869A1 LATCH-DRAW RUBBER 1
37 Z84897A3 FTG STR 2700-4-4-LN 2
38 Z84905A5 GAS SPRING MOUNT STR 1
39 Z84906A4 GAS SPRING 60 LB 4" STROKE 1
40 Z84909A1 GAUGE-PRESSURE 0-3K PSIG 1

20

INST/DG VERSA II S/P



4

1
13

7

5

F89701  VERSA II-2K# STD SP
ISO View and Bill of Materials

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 F50383 UG-RTB-AXLE 1
2 F50447 PIN-CLEVIS/TILT CASE 1
3 F52687A6 PIN-CLEVIS/TILT CASE (KANBAN) 1
4 F60579A0 VERSA-CLAMP/TILT ASSY 1
5 F60580A1 VERSA-CNRLBOX-ASSY 1
6 F68823A1 UG-PENDANT BOX WLDMT 1
7 F68838A6 UG-FRAME-WELDMENT 1
8 Z10013A3 BUSH-MACH 1x10GAx1-1/2 OD 6
9 Z10045A5 NUT-NYL NE 5/16-18 4
10 Z10124A9 S-HHC 5/16-18X1-1/4 4
11 Z10223A9 RING-RTNG 1 4
12 Z10299A8 WASHER-3/16 FLAT SAE 8
13 Z10392A4 S-SHS 1/2-20X1/2 2
14 Z10463A8 S-PTHM #8-32x3/8 4
15 Z20616A6 FTG 90 6801-4-4 NWO 2
16 Z84912A8 CYL 3.5 X 1-1/4 X 8.25 1

21

INST/DG VERSA II S/P



2



MOTOR
12VDC

+ -
BATT 1

12VDC

KEYSWITCH

+ -
BATT 1

12VDC

Z00171A6
BATTERY-12V 100AH SEALED LEAD

Z20818A5
SWITCH-BATTERY DISCONN

18 AWG BLK

Z20836A7
GAUGE-BATTERY DISCHARGE

Z20658A4

Z0
00

08
A

1
C

IR
C

U
IT

 B
R

K
R

 S
LA

-1
50

B
R

O
W

N
 S

TA
R

T
R

E
D

 P
O

W
E

R
W

H
IT

E
 C

LA
M

P

B
LU

E
 U

N
C

LA
M

P
PE

N
D

A
N

T
F6

05
73

A
4

G
R

E
E

N
 R

IG
H

T/
U

P

Y
E

LL
O

W
 L

E
FT

/D
W

N

ELECTRICAL SCHEMATIC

23

INST/DG VERSA II S/P



HAND PENDANT

LEFT/DOWN SOLENOID
(YEL 1)

RIGHT/UP  SOLENOID
(GRN 2)

CLOSE  SOLENOID
(WHITE 3)

OPEN  SOLENOID
(BLU 4)

DC MOTOR START SOLENOID
(BRN 5)

LEFT/DOWN
SWITCH

RIGHT/UP
SWITCH

CLOSE
SWITCH

OPEN
SWITCH

+12 VOLT POWER SOURCE
(RED 6)

UNCLAMP
SECONDARY

SWITCH

6

7
1

3

5

8

2

WIRED PENDANT
F60573A4  PENDANT ASSY/FORK ATTACH

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 F51476 ENC-BOX PLST BLK DRLD 1
2 Z00407A5 CORD GRIP FOR 18/3 1
3 Z00522A8 PB-22MM MOM RED 1
4 Z00524A6 CONTACT BLOCK N/O 9
5 Z00555A5 PB-22MM MOM BLK 4
6 Z00556A4 CORD-COIL 6 18G 4-20 1
7 Z00557A3 ENC-BOOT RUBBER BLK 1
8 Z41281A8 DECAL-PENDANT FORK ATTACH 1
9 Z00462A0 NUT-LOCK ELEC 1/2-14 124

INST/DG VERSA II S/P



33
O.D.

38

27
CENTER TO CENTER

FORKS

27
HORIZONTAL CENTER

OF GRAVITY

49
LOST LOAD

18
35 GAL DRUM

24
55 GAL DRUM

28
85 GAL DRUM

57
LOAD CENTER 35 GAL DRUM60

LOAD CENTER 55 GAL DRUM62
LOAD CENTER 85 GAL DRUM

18
O.D.

69
O.D.

8
VERTICAL
CENTER

OF
GRAVITY

NOTES:

A :  LOAD CAPACITY 2000LBS

B :  WEIGHT 835

C :  CONTACT LIFT TRUCK MANUFACTURER FOR DOWNRATED CAPACITY

25

INST/DG VERSA II S/P






	Cover
	Notice
	Contents
	Safety 1
	Safety 2
	MSDS
	Description
	Receiving
	WIRED PENDANT OP
	BDI OP
	Pressure Relief Op
	SAFETY 3
	Maintenance
	Troubleshooting
	Replacement
	F60559A0 MOD
	Drawing View2

	F68826A4 BOM
	F60579A0 MOD
	Drawing View4

	F60580A1 MOD
	Drawing View3

	F60580A1 BOM
	F89701 MOD
	Drawing View6

	HYD SCHEM
	ELEC SCHEM
	WIRED PENDANT
	Drawing View13

	LOST LOAD CENTER
	Drawing View10
	Drawing View11

	Warranty
	Back



